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PR : NUCOR-YAMATO STEEL CO CERTIFIED MILL TEST REPORT
DATE 11/26/13 PO, Box 1208 BLYTHEILLE AR 72018 100% MELTED AND MANUFAGTURED IN U.$.A.
e . All ghapes produced by Nucor-Yamato Stee! are cast
iNVOICE NO. 594928 and rolled to & fully killed and tine grain practice.
BILL OF LADING JREESLES 5 FORTACERD C/0 DICEX INTERNATIONAL S| ASTM A932/A952H-11  ADT2/RST2M GRSO-07
——1 L| 8307 XKILLAM INDUSTRIAL PARK g| ASTM ATOI/ATCIM-11  GRIOD (345)
CUSTOMER NO.  EEFE Pl rIvaL oESTINATION - MEXICO G| ASTM A709/A709M-11 GR5DS (3455)
: T| Larepo, 1x 18049 L | ASTM A6/A6M-12
CUSTOMER P.0. [FETIICITLK L
A
s !
O | FORTACERO S.A. DE CV o
5 | BLVD CARLOS SALINAS DE GORTARI N
KM 8.8 8
g APODACA, M.L. MEXICO 66500
f,'ALEBTEjﬂI[ES CHEMICAL PROPERTIES
viE TENSILE CHARPY IMFACT
o nestl:rnslrnon QTY | HEAT # W%D wiid g TEMP  IMPAGT ENERGY C JMn P S| & |Cui N | Gr| Mo V Cb| CE
TENSIL] Ppsi PsI w | "E FT-LBS
i Ragio]. MPa_| NP w. | "¢l Joues Sr_|Pem <l
1Wld4 -143.0 21376974 ,80| 59000 74000 27 ,07(1.35 .016(.020| .25| .27| .10] .12 .03} .05|.002| .36
40 .80[ 58000 74000 27 .01] .18
w360 x216.0 407 510 27
12.182 M 407 510 27
2 |Wld -145.0 21378203 .78[ 59000 76000 26 ,08]1.37 .015].025| .28] .31 ,10i .08| .03| .05!.002| .37
40" . 78] 59000| 76000 26 01 .19
W360 x216.0 407 524 26
12,182 M 407 524 26
3 Wl -145.0 11393879 .77 56000] 73000 28 L0711.213 .009| . 018 .25, 300 .12| .09 03| .02].019 .33
40" L7771 %7000 74000 27 0L .17
w360 x216.0 386 503| 28
12,3192 M 393 5101 27
4 Wwlda ~145.0| 11412738 .77 57000 74000( 28 L07(1.21) .0193.027] .28 .25| .12 .13} .05 .03].020( .34
40" . 78| 57000 73000 28 01 .17 '
W360 x216.0 393 510 28
12.192 M 393 503, 28
5|Ww14 -145,0| 15414050 .78| 56000 72000 27 L0711.20 .0121.026| .23 .243 ,11y .08| .04 ,02).019] .32
q40° .19) 57000 12000 27 .01 .16
W360 x216.0 386 496 27
12,192 M 393 496 27
6 (W14 -145.0 41414051 79| 56000 71000 28 L07(1.20f ,016],028( .22} .24| .11} .12{ .05 .02:.019| .33
40° .79 57000 72000 26 Q1 .17
W360 x216.0 386 490 28
12,192 M 3323 496 26
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CARBON EQUIVALENT: CE = CE(IIW) = C + M/ + (CreMot V)5 + (Ni+CulI$
Mezgury hay pol been ueed fn Lhe djrect Ang ul this
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ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

| heraby certify that the contants of this report are
accurate and correct. All test results and operations
parformed by this materiel manufacturer are In

compliance with tha requirements of the material

specifications listed in the Spacifications Block above, QUALITY ASSURANCE
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